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General information

FEA TR
Name of samples Lithium ion Battery
B 24 PR T
Type/ Model SP-LFP100AHA 3,2V 100Ah 320Wh
T Jks
Trade mark _
- Sinopoly
Commission by JI LIN Sinopoly New Energy Tech. Co., Ltd.
TAL AL AR BT e YRR R

Commissioner address

YOUY!I Industrial Park Economic Development Zone LIAOYUAN CHINA

ZAT AL WARILYRZE B TR DA el X
Manufacturer JI LIN Sinopoly New Energy Tech. Co., Ltd.
il 7 i AR OB e YRR RS

Manufacturer address

YOUY!I Industrial Park Economic Development Zone LIAOYUAN CHINA

il R b T MRIZYR L5 TT R X AT [l X
Factory JI LIN Sinopoly New Energy Tech. Co., Ltd.
) AR BT BE YRR R

Factory address

YOUY!I Industrial Park Economic Development Zone LIAOYUAN CHINA

A ) ik ML PG TF R XA [ X
Appearance:
FE b AU —
Sample status Good
FE RS el
Package of goods
B Az
Quantity of sample

i 35pcs
FE
Sample identification

c1#~c35#

PR S

Reference standard

% brifE

MH/T1052-2013 (Tests for lithium batteries transported by air)
MH/T1052-2013 i 23z Bl e s iR v )

Receiving date
ke H

2016.04.25

Completing date
56 H

2016.05.23
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Test Conclusion

M 4h e
No./3 | Name of test Testing standard Test result Conclusion Remarks
T | MR H A TR A HIUREEEE S ANTGE 1 ik
1 Altitude simulation See Appendix 1 i, | Passed y
e AL Bik 1 Exi
2 Thermal test See Appendix 2 i, | Passed y
Ui B 2 GLi
3 Vibration See Appendix 3 I, | Passed y
&3 b 3 ik
Shock UN Manual of Tests and | gee Appendix 4 il | Passed
4 |k Criteria M 4 ik /
ST/SG/AC.10/11/Rev.5/
amend.2, 38.3.
External Short-circuit X : . | See Appendix 5 I, | Passed
| sk B IR X TSR OIS | s A /
i 10y 2 DA K 5 A o
| ¥ iy i N/A
mpact ST/SG/AC. 10/11/Rev. 5/ / / )
Hii amend. 2, 38. 3. AN
6
Crush SeeAppendix 6 I, | Passed y
EJiN b 6 Exi
7 Overcharge y y N/A
REE e ANidi H
8 Forced discharge See Appendix 7 i, | Passed y
Si B 7 &

Conclusion/&#:

The Lithium ion Batteries submitted by JI LIN Sinopoly New Energy Tech. Co., Ltd had passed the test
items of UNITED NATIONS “Recommendations on the Transporta# MRLOUS Goods Manual of Test and
Criteria ST/SG/AC.10/11/Rev.5/amend.2, 38.3.

P 55 K R SR e YR A B W) S A (AR 2 1 B T RF A Tl
HETFH) ST/SG/AC. 10/11/Rev. 5/amend. 2, 38. 3 MEsK,

BRI AR

Date of issue:/H#]: May. 26, 2016

WARM PROMPT: This test report can be used only for areas excluding Shanghai (not including the use of
applying for the certification for safe transport of Shanghai Research Institute of Chemical Industry).

EERN: WIS EN T “AF Ll CAEHT s B TR E D .

Approver: Liang Hongcheng Checker: Fu Ziwen Tester: Lin Zhenwen

e P W _Joe Liwen TR / i 2henwen
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Photos of samples and markings

B Sbs R IR

Battery (SP-LFP100AHA 3,2V 100Ah 320Wh)

Capacity ‘lo\tag.e
100AH /32088 3.2V
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Appendix 1
bR 1
Test ltems Altitude simulation
WAL H e JE AR
1,1 Test procedure
NP BR
Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least six hour
at ambient temperature (20£5C).
TG LA B AR R BRI T (204£5°C) T, EAEA/E/NT5 T 11, 6kPa [l J) T 22 /b 75/ o
1.2 Sample status
C1#~C104#, at first cycle in fully charged states;
CL#~C108, fE55 — AP 584 78 HUIRES s
R
13 ‘ e‘sult
TS
Before i Aij After Wi 5 Mass loss | Residual
Sample No. Mass Voltage Mass Voltage FiEige | OCV Testresult
s =) e St 75
(ETiE IR BE L T T L FE L T T L ) T\'J/%OEEHE WAk 5
() V) () (V) (%)
C1# 3025,6 3,34 30254 3,33 0,007 99,82 (o)
C2# 3026,6 3,49 3026,6 3,46 0,000 99,05 0
C3# 3034,6 3,34 3034,6 3,34 0,000 99,97 (o)
C4# 3057,6 3,37 3057,6 3,36 0,000 99,70 (o)
C5# 3020,6 3,38 3020,6 3,37 0,000 99,56 (o)
Co# 3045,0 3,40 3045,0 3,34 0,000 98,15 0
C7# 3018,0 3,41 3018,0 3,41 0,000 99,91 (o)
C8# 3036,4 3,38 3036,2 3,38 0,007 99,88 (o)
Co# 3022,6 3,39 3022,6 3,38 0,000 99,82 (o)
C10# 3031,2 3,42 3031,2 3,41 0,000 99,80 0

Note:L-Leakage, V-Venting,

D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no

disassembly, no rupture, no fire.

& L- s V- HG D iRAs R- BERS Fo- ik 0- ol TSR oR. ERR. JoiE K
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Appendix 2
fisk 2
Test Items | Thermal test
M3 H i B
1,1 Test procedure
WAL TR
Test cells and batteries are to be stored for at least 12 hours at a test temperature equal to
72+2°C, followed by storage for at least 12 hours at a test temperature equal to -40+2C,
The maximum time interval between test temperature extremes in 30 minutes, This
procedure is to be repeated until 10 total cycles are complete, after which all test cells and
batteries are to be stored for 24 hours at ambient temperature (20£5C).
W FS AL AR O T2 2 2°C IS A T ICAFAN DT 12 AN/, AR5, R JE-40E2°C oA
IICAEADT 12 AS/NIE, PSR TR 1Y) [ B8 K 8 30min, B #AE FIABERE 3] 10 Ik, A
Jei, K HAEIREEIE I N 20 5°CIR4PE FUE 24 AN/
1.2 Sample status
' RS
C1#~C10#, at first cycle in fully charged states;
CLH#~C10#, {255 M 78 42 8 HRAE
13 Besult
WAL R
Before i Al After M3t 5 Mass loss
Sample No. . Residual
\ Dp o Mass Voltage Mass Voltage BB ocv Testresult
RS | pepmm | PO g | TR BAGE | WL
(g) V) (g) V) (%)
C1# 3025,4 3,33 3022,8 3,30 0,086 98,98 (o)
C2# 3026,6 3,46 3024,6 3,33 0,066 96,44 (0]
C3# 3034,6 3,34 3032,2 3,33 0,079 99,73 (o)
Ca# 3057,6 3,36 3055,2 3,31 0,078 98,51 (o)
C5# 3020,6 3,37 3018,8 3,33 0,060 98,87 (0]
Co# 3045,0 3,34 3042,8 3,33 0,072 99,79 (0]
C7# 3018,0 3,41 3015,8 3,31 0,073 97,18 (o)
C8# 3036,2 3,38 3034,2 3,31 0,066 97,93 (o)
Co# 3022,6 3,38 3020,8 3,32 0,060 98,17 (0]
C10# 3031,2 3,41 3028,4 3,34 0,092 97,92 (0]

Note:L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly,
no rupture, no fire.

e L- s V- H0 D- A R- GRS F - GRG0 tiltls. BRI BRI BRI, TR K.
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Appendix 3
fis& 3
Test ltems | Vibration
M3 H Iz
1,1 Test procedure
WA B
Cells and batteries are firmly secured to the platform of the vibration machine without
distorting the cells in such a manner as to faithfully transmit the vibration, The vibration shall
be a sinusoidal wave form with a logarithmic sweep between 7Hz and 200Hz and back to 7
Hz traversed in 15 minutes, This cycle shall be repeated 12 times for a total of 3 hours for
each of three mutually perpendicular mounting position of the cell.
g H A A [ e e RS B B, ARSI IRRS) . RSN LLIEREE L, LL THz 1Y
IN#e 2000z, ARJ5 FHE/D A2 THz D — MRS, — MERREE 16 70 PP B, &l
AL AN AN FAHTE BT ) EARFE 12 K, 3 AN
12 Sample status
C1#~C10#, at first cycle in fully charged states;
ClH#~C10#, 7255 —MAEI 578 42 78 R
13 Result
’ WRAGR
Before i Hif After I 5 Mass loss Residual
Sample No. Mass Voltage Mass Voltage TR ocv Testresult
S 1 gpa 1 R o \ . — S e S Wt &5
(R RS RE L B TT i L FF T i HL ) ﬂfﬂiEEE WA 25
(8) W) (e) W) ()
C1# 3022,8 3,30 3022,6 3,30 0,007 99,97 (0]
C2# 3024,6 3,33 3024,4 3,33 0,007 100,00 (0]
C3# 3032,2 3,33 3032,2 3,33 0,000 100,00 (o)
Ca# 3055,2 3,31 3055,2 3,31 0,000 100,00 (0]
C5# 3018,8 3,33 3018,8 3,33 0,000 99,97 (0]
Co# 3042,8 3,33 3042,8 3,33 0,000 100,00 (o)
C7# 3015,8 3,31 3015,8 3,31 0,000 100,00 (o)
cs# 3034,2 3,31 3034,2 3,31 0,000 100,00 (0]
Co# 3020,8 3,32 3020,8 3,31 0,000 99,85 (0]
C10# 3028,4 3,34 3028,6 3,33 0,000 99,85 (o)
Note:L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no

disassembly, no rupture, no fire.

& L- s V- HG D iRAs R- BERS F - ks 0- o, JoHRRL eR. ERR. Joi K
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Appendix 4
fiEk 4
Test Items | Shock
T H M
1,1 Test procedure
v
Test cells and batteries shall be secured to the testing machine by means of a rigid mount
which will support all mounting surfaces of each battery, Each cell or battery shall be
subjected to a half-sine shock of peak acceleration of 50gn and pulse duration of 11
milliseconds, Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually perpendicular mounting
positions of the cell or battery for a total of 18 shocks.
DA A 10 G 22 [ 5 A A A F O A PRI AR i R A SO A T o X A A PGS i il LAUEE O 50gn
(2 IEBZ s i o, B 11 =20 o & — AN EAH 1 P 0 1) 20 Sl ) S8 0E 97 b 45wl — 0,
e A rU B R RS B 18 IR
12 Sample status
C1#~C104#, at first cycle in fully charged states;
CI#~C10#, 7E50 MBI 578 42 78 HARES s
13 Besult
WAL R
Before i {if After i
. efore AT er WX J5 Mass loss Residual —
ample No. Mass Voltage Mass Voltage TRk ocv ¢
tohdn s > =] D > =] D A D
FE i g FE L T FFi% L s FE T T i H s ) T\'J/%OEEH: ik
(8) ) (e) ) %)
C1# 3022,6 3,30 3022,8 3,30 0,000 100,00 (0]
C2# 3024,4 3,33 3024 .4 3,33 0,000 100,00 (0]
C3# 3032,2 3,33 3032,2 3,33 0,000 100,00 (0]
Ca# 3055,2 3,31 3055,2 3,31 0,000 100,00 (0]
Ch5# 3018,8 3,33 3018,8 3,33 0,000 100,00 (0]
ce# 3042,8 3,33 3042,8 3,33 0,000 99,94 (0]
Cr# 3015,8 3,31 3015,8 3,31 0,000 100,00 (0]
Cs# 3034,2 3,31 3034,2 3,31 0,000 100,00 (0]
Co# 3020,8 3,31 3020,8 3,31 0,000 100,00 (0]
C10# 3028,6 3,33 3028,6 3,33 0,000 100,00 (0]

Note:L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly,
no rupture, no fire.

& L- s V- HG D iRAs R- BERS F - ks 0- o, TSR eR. ERR. JoiE K
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Appendix 5
bk 5

Test Items External short circuit
AT H A JL B
1,1 Test procedure
WP R
The cell or battery to be tested shall be temperature stabilized so that its external case
temperature reaches 55+2°C and then the cell or battery shall be subjected to a short circuit
condition with a total external resistance of less than 0,1 ohm at 55+2°C, This short circuit
condition is continued for at least one hour after the cell or battery external case
temperature has returned to 55+2°C, the cell or battery must be observed for a further six
hour for the test to be concluded.
PREFRIG A B R BEAS E AL 5512°C, LU A B sl it i it A RIR B IA 31 55 £2°C, ARG, frlt
W, R HOE RN T 0, 1 BRA I Ze i JaBe, Aor AU sl it R AR RIS R L 31 55 £2°C 2
Ja FRRFEE 1 /NI LL b, S HLE Bl R b DA Z5TE — 2 MEE 6 AN/ A RE T 4R
12 Sample status
’ MRS
C1#~C104#, at first cycle in fully charged states;
CL1#~CL0#, 7E55 —MEHM 76 42 7o iR A
13 Besult
PR R
Max. Ext T t
Sample No. ax ﬁ);;ﬂgﬁin;geﬁr_a ure Testresult Remark
FEdhG S e R 5 &IE
C1# 93,8 o /
C2# 92,6 o /
C3# 95,4 (0] /
Ca# 98,9 (0] /
C5# 93,9 o /
Co# 96,2 0] /
C7# 96,7 o /
C8# 95,4 (0] /
Co# 95,5 o /
C10# 96,6 o /

Note:D -Disassembly, R -Rupture, F-Fire, O- no disassembly, no rupture, no fire.

W: D- filR; R- B F - K 0GRk, o, il K.
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Appendix 6
b 6
Test Items Crush
AT H s
1,1 Test procedure
WA B
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1,5 cm/s at the first point of contact. The crushing is
to be continued until the first of the three options below is reached.
(a) The applied force reaches 13kNz0,78kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100mV or more, or
the cell is deformed by at least 50% of its original thickness, the pressure shall be released.
FL Y LS B 2 R LGOS AE AT TR s o BESAE S — MMM LY 1, Sem/s IR A8 18 1F
17, HBI NI =AW 52 A1k
(a) YEH] 73531 13kN£0, 78kN;
(b) LS L e P 22 /D IR F] 100mY s
(c) PRt 5 B R LA AR T 42 /D 50%.
—HIARH KRSy, R 100 mV 80 b AR B 50%, & 7N Iz .
12 Sample status
’ RS
C11#~C15#, affirst cycle at 50% of the design rated capacity;
CLI#~CI15%, fE5 —MEH 50%H1AUE B 1 ;
13 Result
’ WAL R
Sample No. Max. !E)é:[ernalgirrjsetr;ature Testresult Remark
B4 PRI i WA 25 5 g
C11# 23,8 (0] /
C12# 24,2 (0] /
C13# 23,2 (0] /
C14# 23,5 (0] /
C15# 23,9 (0] /

Note:D -Disassembly, F-Fire, O- no disassembly, no fire.

W D- iR F - ik 0Tk, il K.
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Appendix 7
fiE 7
Test Items Forced discharge
LT H EA el
1,1 Test procedure
MRS TR
Each cell shall be forced discharged at ambient temperature by connecting it in series with
a 12V D. C, power supply at an initial current equal to the maximum discharge current
specified the manufacturer The specified discharge current is to be obtained by connecting
a resistive load of the appropriate size and rating in series with the test cell, Each cell shall
be forced discharged for a time interval(in hours) equal to its rated capacity divided by the
initial test current(in ampere).
76 205 CIRETIR T, F AN RO IEBAE 12V (WA I EHT SR s08, e E R
PEREAN BT AR R R A )5 0 s RO R UAE, 80 P IS T A 0 2 8 B DA 4 FEL U
1.2 Sample status
’ RS
C16#~C25#, at first cycle in fully discharged states;
CL6#~C254, 1E5 —MEHM 5 TR
C26#~C35#, after 50 cycles ending in fully discharged states;
C26#~C354#, L4 T T MEH 58 2T R
13 Besult
WAL R
Voltage Before test Voltage Before test
Sample No. R Testresult Sample No. R Testresult
e WA HT I H o . o WA HT I H o
by | O witgR | s | Wk 25
C16# 2,688 (0] C26# 2,712 (0]
C17# 2,658 (0] C27# 2,708 (0]
C18# 2,709 (0] C28# 2,696 (0]
C19# 2,718 o C29# 2,689 o
C20# 2,713 (0] C30# 2,693 (0]
C21# 2,702 (0] C31# 2,692 (0]
C22# 2,698 (0] C32# 2,698 (0]
C23# 2,683 o C33# 2,709 o
C24# 2,712 (0] C34# 2,703 (0]
C25# 2,709 (0] C35# 2,708 (0]

Note:D -Disassembly, F-Fire, O- no disassembly, no fire.

w: D fitAs F - ks O-JEfifAR. ot K.
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EE =W YT
Important

1. AR Tk g A A 6 & & S
The test report is invalid without the special seal for testing and Paging seal of Guangzhou

MCM Certification and Testing Co., Ltd.
2. REARRKE=PIHFE, AFHEHEHIARS .

Nobody is allowed to photocopy or partly photocopy this test report without written permission

of Guangzhou MCM Certification and Testing Co., Ltd.
3. AHRAHAEN A% N B AT I N 2544 TR

The test report is invalid without the signatures of Approver, Checker and Tester.
4. BAREVRETCAL

The test report is invalid if altered.

5. s A AT U MR 2 FRE A TR A S PR S

Objections to the test report must be submitted to Guangzhou MCM Certification and Testing

Co., Ltd. Within 15 days.
6. A4 T T LU 5 A MU

Throughout this report a comma is used as the decimal separator.
7 ARG SO AL T7

The test report is valid for the tested samples only.

RO EAAL: ) PFRARAG PBARAT B2 7]

Laboratory: Guangzhou MCM Certification and Testing Co., Ltd

Hihibke o M T AR DT B B = B 13

Address: 1 F No.13,Zhong San Section, ShiGuang Road, Panyu District, Guangzhou City,
Guangdong Province, China.

H1E: 0086-20-34777662
0086-20-34777663 Email: mark.miao@mcmtek.com

fEE.: 0086-20-34777665-609 Web: Http://www.mcmtek.com
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